



Solutions for all your Environmental and OSHA Concerns

August 31, 2015

Asbestos Inspection Report

Project Location:

Courthouse
113 East Beverley Street
Staunton, Virginia

Prepared For:

City of Staunton
P.O. Box 58
Staunton, Virginia 24402-0058

Prepared By:



Robin H. Liebal
Environmental Services Manager

TABLE OF CONTENTS

SCOPE OF WORK

ASBESTOS INSPECTION

SAMPLE SUMMARY

LABORATORY REPORT

PHOTOS

APPLICABLE LICENSES

Scope of Work

HDH Technical, Inc. was contracted by the City of Staunton to provide an asbestos inspection at the Courthouse Building located at 113 East Beverley Street in Staunton, Virginia.

The asbestos inspection was conducted by personnel trained and licensed in accordance with the regulations of the Environmental Protection Agency (EPA) and the Commonwealth of Virginia. This inspection was conducted in accordance with accepted industry standards and applicable regulations established by OSHA and the EPA. This inspection only identifies asbestos that could be accessed through non-destructive methods. The current EPA AHERA protocol was used for the determination, sampling and analysis of suspected Asbestos Containing Materials (ACM).

ASBESTOS INSPECTION

An inspection of the Courthouse in Staunton, Virginia was performed August 28, 2015 by representatives of HDH Technical, Inc. (HDHT). The objective of this inspection was to determine the location of suspect asbestos-containing building materials (ACBM) currently located on the interior of this facility that may be disturbed in conjunction with repair, renovation or maintenance activities at this location.

AS THE SAMPLE SUMMARY INDICATES, NONE OF THE SUSPECT MATERIALS SAMPLED AT THIS LOCATION WERE REPORTED TO BE ASBESTOS CONTAINING BY THE LABORATORY.

We recommend this information be provided to all concerned parties including contractors, staff, employees, building occupants, etc. by the City of Staunton for their use in meeting current OSHA requirements. Every attempt was made to gain access to all areas or to assess representative materials entering or leaving the area. HDH Technical, Inc. accepts no liability nor makes any claims regarding ACBM which was not accessible during the inspection process if such material was located behind or within walls, concrete decks, subfloors, or was generally inaccessible without destructive sampling. If additional suspect materials are identified during the course of maintenance or renovation activities, the parties involved should immediately discontinue activities and contact the Owner for direction.

Asbestos Sample Summary

City of Staunton – Courthouse
113 East Beverley Street

SAMPLE #	LAB #	MATERIAL	RESULT	%
3rd FLOOR (contained area)				
CT-1.1	15026659-001	Ceiling Tile – 2x4	ND	
CT-1.2	-002	Ceiling Tile – 2x4	ND	
SC-2.1	-003	Skim Coat Plaster - Ceiling	ND	
SC-2.2	-004	Skim Coat Plaster - Ceiling	ND	
SC-2.3	-005	Skim Coat Plaster - Ceiling	ND	
BC-3.1	-006	Brown Coat Plaster - Ceiling	ND	
BC-3.2	-007	Brown Coat Plaster - Ceiling	ND	
BC-3.2	-008	Brown Coat Plaster - Ceiling	ND	
SR-4.1	-009	Sheet Rock – Patches (No JC)	ND	
SR-4.2	-010	Sheet Rock – Patches (No JC)	ND	
CF-5.1	-011	Ceiling Filler	ND	
CF-5.2	-012	Ceiling Filler	ND	
SC-6.1	-013	Skim Coat Plaster - Wall	ND	
SC-6.2	-014	Skim Coat Plaster - Wall	ND	
BP-7.1	-015	Brown Coat Plaster - Wall	ND	
BP-7.2	-016	Brown Coat Plaster - Wall	ND	
SR-8.1	-017	Sheet Rock	ND	
SR-8.2	-018	Sheet Rock	ND	
BI-9.1	-019	Blown In Insulation	ND	
BI-9.2	-020	Blown In Insulation	ND	
3rd FLOOR (other areas)				
CT-10.1	-021	Ceiling Tile – 2x2	ND	
CT-10.2	-022	Ceiling Tile – 2x2	ND	
FT-11.1	-023	Floor Tile – 12x12 White	ND	
FT-11.2	-024	Floor Tile – 12x12 White	ND	
ES-12.1	-025	End Sealer - on FG Insulation	ND	
ES-12.2	-026	End Sealer - on FG Insulation	ND	
ATTIC				
SC-13.1	-027	Skim Coat Plaster - Ceiling	ND	
SC-13.2	-028	Skim Coat Plaster - Ceiling	ND	
BP-14.1	-029	Brown Coat Plaster - Ceiling	ND	
BP-14.2	-030	Brown Coat Plaster - Ceiling	ND	
BI-15.1	-031	Blown In Insulation	ND	
BI-15.2	-032	Blown In Insulation	ND	

ND = NONE DETECTED NA = NOT ANALYZED ■ = CHRYSOTILE

City of Staunton – Courthouse
113 East Beverley Street

SAMPLE #	LAB #	MATERIAL	RESULT	%
3rd FLOOR (cont.)				
FT-16.1	15026659-033	Floor Tile - 12x12 Pinkish	ND	
FT-16.1	-033	Mastic - Yellow	ND	
FT-16.2	-034	Floor Tile - 12x12 Pinkish	ND	
FT-16.2	-034	Mastic - Yellow	ND	
FT-17.1	-035	Floor Tile – 12x12 Pinkish - Stairwell	ND	
FT-17.1	-035	Mastic - Yellow	ND	
FT-17.2	-036	Floor Tile – 12x12 Pinkish - Stairwell	ND	
FT-17.2	-036	Mastic – Yellow – Stairwell	ND	
2nd FLOOR				
CT-18.1	-037	Ceiling Tile – 2x4	ND	
CT-18.2	-038	Ceiling Tile – 2x4	ND	
CT-18.3	-039	Ceiling Tile – 2x4	ND	
FT-19.1	-040	Floor Tile – 12x12 Tan	ND	
FT-19.1	-040	Mastic - Yellow	ND	
FT-19.2	-041	Floor Tile – 12x12 Tan	ND	
FT-19.2	-041	Mastic - Yellow	ND	
CT-20.1	-042	Ceiling Tile – 4x2	ND	
CT-20.2	-043	Ceiling Tile – 4x2	ND	
SC-21.1	-044	Skim Coat Plaster	ND	
SC-21.2	-045	Skim Coat Plaster	ND	
BP-22.1	-046	Brown Coat Plaster	NA	
BP-22.2	-047	Brown Coat Plaster	NA	
SR-23.1	-048	Sheet Rock	ND	
SR-23.2	-049	Sheet Rock	ND	
1st FLOOR				
CT-24.1	-050	Ceiling Tile – 4x2	ND	
CT-24.2	-051	Ceiling Tile – 4x2	ND	
SL-25.1	-052	Sheet Laminant - RR	ND	
SL-25.2	-053	Sheet Laminant - RR	ND	
SR-26.1	-054	Sheet Rock – Main Entrance	ND	
SR-26.2	-055	Sheet Rock – Main Entrance	ND	
JC-27.1	-056	Jt. Compound	ND	
JC-27.2	-057	Jt. Compound	ND	
SC-28.1	-058	Skim Coat Plaster – Ceiling	ND	
SC-28.2	-059	Skim Coat Plaster – Ceiling	ND	
BP-29.1	-060	Brown Coat Plaster – Ceiling	ND	
BP-29.2	-061	Brown Coat Plaster - Ceiling	ND	

ND = NONE DETECTED

NA = NOT ANALYZED

■ = CHRYSOTILE

City of Staunton – Courthouse
113 East Beverley Street

SAMPLE #	LAB #	MATERIAL	RESULT	%
1st FLOOR (cont.)				
SC-30.1	-062	Skim Coat Plaster - Ceiling	ND	
SC-30.2	-063	Skim Coat Plaster - Ceiling	ND	
BP-31.1	-072	Brown Coat Plaster - Ceiling	ND	
BP-31.2	-073	Brown Coat Plaster - Ceiling	ND	
BASEMENT				
CT-32.1	-064	Ceiling Tile – 4x2	ND	
CT-32.2	-065	Ceiling Tile – 4x2	ND	
SR-33.1	-066	Sheet Rock	ND	
SR-33.2	-067	Sheet Rock	ND	
SC-34.1	-068	Skim Coat Plaster - Wall	ND	
SC-34.2	-069	Skim Coat Plaster – Wall	ND	
BP-35.1	-070	Brown Coat Plaster – Wall	ND	
BP-35.2	-071	Brown Coat Plaster – Wall	ND	
ADDITIONAL SAMPLES TAKEN 9/01/15				
SC-36.1	15027058-072	Skim Coat Plaster	ND	
SC-36.2	-073	Skim Coat Plaster	ND	
SC-36.3	-074	Skim Coat Plaster	ND	
SC-36.4	-075	Skim Coat Plaster	ND	
JC-37.1	-076	Joint Compound	ND	
JC-37.2	-077	Joint Compound	ND	
CT-38.1	-078	Ceiling Tile	ND	
CT-38.2	-079	Ceiling Tile	ND	
JC-39.1	-080	Joint Compound	ND	
JC-39.2	-081	Joint Compound	ND	
BM-40.1	-082	Baseboard Mastic	ND	
BM-40.2	-083	Baseboard Mastic	ND	

ND = NONE DETECTED NA = NOT ANALYZED ■ = CHRYSOTILE

Asbestos Laboratory Report



1551 Oakbridge Drive Suite B
 Powhatan, VA 23139
 804-897-1177 / 888-895-1177
 Fax 804-897-0070
 www.sanair.com

**Asbestos
 Chain of Custody**

SanAir ID Number
 15026659

Company: HDH Technical, Inc		Project #:	Collected by: <i>Robby Jones / Ryan Block</i>
Address: 400 W. Main St.		Project Name: <i>113 E Beverley St. Staunton, VA.</i>	Phone #: 540-381-7999
City, St., Zip: Christiansburg, VA 24073		Date Collected: <i>8-28-15</i>	Fax #: <i>ismith@hdhassocites.com</i>
State of Collection: <i>VA</i>	Account#:	P.O. Number:	Email: <i>robin@best-hdht.com</i>

Bulk			Air			Soil/Vermiculite		
ABB	PLM EPA 600/R-93/116	<input checked="" type="checkbox"/>	ABA	PCM NIOSH 7400	<input type="checkbox"/>	ABSE	PLM EPA 600/R-93/116 (Qual.)	<input type="checkbox"/>
	Positive Stop	<input checked="" type="checkbox"/>	ABA-2	OSHA w/ TWA*	<input type="checkbox"/>	ABSP	PLM CARB 435 (LOD <1%)	<input type="checkbox"/>
ABEPA	PLM EPA 400 Point Count	<input type="checkbox"/>	ABTEM	TEM AHERA	<input type="checkbox"/>	ABSP1	PLM CARB 435 (LOD 0.25%)	<input type="checkbox"/>
ABB1K	PLM EPA 1000 Point Count	<input type="checkbox"/>	ABATN	TEM NIOSH 7402	<input type="checkbox"/>	ABSP2	PLM CARB 435 (LOD 0.1%)	<input type="checkbox"/>
ABBEN	PLM EPA NOB	<input type="checkbox"/>	ABT2	TEM Level II	<input type="checkbox"/>			
ABBCH	TEM Chatfield	<input type="checkbox"/>						
ABBTM	TEM EPA NOB	<input type="checkbox"/>						
Water			New York ELAP			Dust		
ABHE	EPA 100.2	<input type="checkbox"/>	PLM NY	PLM EPA 600/M4-82-020	<input type="checkbox"/>	ABWA	TEM Wipe ASTM D-6480	<input type="checkbox"/>
			ABEPA2	NY ELAP 198.1	<input type="checkbox"/>	ABDMV	TEM Microvac ASTM D-5755	<input type="checkbox"/>
			ABENY	NY ELAP 198.6 PLM NOB	<input type="checkbox"/>			
			ABBNY	NY ELAP 198.4 TEM NOB	<input type="checkbox"/>	Matrix	Other	<input type="checkbox"/>

Turn Around Times	3 HR (4 HR TEM) <input checked="" type="checkbox"/>	6 HR (8HR TEM) <input type="checkbox"/>	12 HR <input type="checkbox"/>	24 HR <input type="checkbox"/>
	2 Days <input type="checkbox"/>	3 Days <input type="checkbox"/>	4 Days <input type="checkbox"/>	5 Days <input type="checkbox"/>

Special Instructions

Sample #	Sample Identification/Location	Volume or Area	Sample Type	Flow Rate*	Time* Start - Stop
CT-1.1	ceiling Tile 2x4'				
1.2	"				
SC-2.1	skin Coat Plaster Ceiling				
2.2	"				
2.3	"				
BP-3.1	Brown Plaster Ceiling				
3.2	"				
3.3	"				
SR-4.1	sheet Rock				
4.2	"				
CF-5.1	ceiling filler				
5.2	"				

patches

Relinquished by	Date	Time	Received by	Date	Time
<i>[Signature]</i>	<i>8/28/15</i>		<i>[Signature]</i>	<i>8-29-15</i>	<i>11:30 am</i>

prop bag

Unless scheduled, the turn around time for all samples received after 3 pm EST Friday will begin at 8 am Monday morning. Weekend or Holiday work must be scheduled ahead of time and is charged for rush turn around time. Work with standard turn around time sent Priority Overnight and Billed to Recipient will be charged a \$10 shipping fee.

15026654

in
containment

Sample #	Sample Identification/Location	Sample Type	Flow Rate*	Time* Start - Stop
SC- 6.1	skm Coat - Plaster wall			
6.2	" " "			
BP- 7.1	Brown Plaster wall			
7.2	" "			
SR- 8.1	sheet Rock			
8.2	" "			
BI- 9.1	Blown-In Insulation			
9.2	" "			
CT- 10.1	ceiling Tile 2nd			
10.2	" "			
FT- 11.1	Floor Tile - 12"x12" white			
11.2	" "			
ES- 12.1	End sealer			
12.2	" "			
SC- 13.1	skm Coat - ceiling ceiling			
13.2	" "			
BP- 14.1	Brown Plaster - ceiling ceiling			
14.2	" "			
BI- 15.1	Blown-In - Insulation			
15.2	" "			
FT- 16.1	Floor Tile - Pink 12"x12" 14"x6"			
16.2	" "			
FT- 17.1	Floor Tile Pink/white 12"x12" 14"x6" X4			
17.2	" "			
CT- 18.1	ceiling tile 2x4 Hallway (2nd Look)			
18.2	" "			
18.3	" "			
FT- 19.1	Floor Tile - 12"x12" Tan/multi color, judge BR.			
19.2	" "			
CT- 20.1	ceiling Tile 4x2 judge BR.			
20.2	" "			

Special Instructions

Relinquished by	Date	Time	Received by	Date	Time
Roh [Signature]	8/28/15		[Signature]	8.29.15	11:30 AM

Unless scheduled, the turn around time for all samples received after 3 pm Friday will begin at 8 am Monday morning. Weekend or Holiday work must be scheduled ahead of time and is charged for rush turn around time. Work with standard turn around time sent Priority Overnight and Billed to Recipient will be charged a \$10 shipping fee.

15026659

Sample #	Sample Identification/Location	Sample Type	Flow Rate*	Time* Start - Stop
SC-21.1	Skim Coat Plaster - wall			
21.2	" " "			
BP-22.1	Brown Coat Plaster - wall			
22.2	" " "			
SR-23.1	Sheet Rock - Judge			
23.2	" " "			
CT-24.1	Ceiling Tile 4x2 - clerks office			
24.2	" " "			
SL-25.1	Sheet laminet - clerks office Bathroom.			
25.2	" " "			
SR-26.1	Sheet Rock - Main Entrance			
26.2	" " "			
SC-27.1	Joint Compound - Main Entrance			
27.2	" " "			
SC-28.1	Skim Coat Plaster Ceiling			
28.2	" " "			
BP-29.1	Brown Plaster - ceiling			
29.2	" " "			
SC-30.1	Skim Coat Plaster ceiling - sheriffs office			
30.2	" " "			
BP-31.1	Brown Plaster ceiling - sheriffs office			
31.2	" " "			
CT-32.1	Ceiling Tile 4x2 - Basement			
32.2	" " "			
SR-33.1	Sheet Rock - Basement			
33.2	" " "			
SC-34.1	Skim Coat Plaster wall			
34.2	" " "			
BP-35.1	Brown Plaster wall			
35.2	" " "			

Special Instructions

Relinquished by	Date	Time	Received by	Date	Time
Bob Jones	8/28/15		PO	8.29.15	11:30 AM

Unless scheduled, the turn around time for all samples received after 3 pm Friday will begin at 8 am Monday morning. Weekend or Holiday work must be scheduled ahead of time and is charged for rush turn around time.

Work with standard turn around time sent Priority Overnight and Billed to Recipient will be charged a \$10 shipping fee.



SanAir Technologies Laboratory, Inc.

1551 Oakbridge Drive, Suite B, Powhatan, VA 23139
804.897.1177 Toll Free: 888.895.1177 Fax: 804.897.0070
Web: <http://www.sanair.com> E-mail: iaq@sanair.com

SanAir ID Number

15026659

FINAL REPORT

Name: HDH Technical, Inc.
Address: P.O. Box 6158
Christiansburg, VA 24068

Project Number:
P.O. Number:
Project Name: 113 E. Beverley St. Staunton, VA

Collected Date: 8/28/2015
Received Date: 8/29/2015 11:30:00 AM
Report Date: 8/29/2015 2:23:18 PM
Analyst: Sobrino, Sandra

Asbestos Bulk PLM EPA 600/R-93/116

SanAir ID / Description	Stereoscopic Appearance	% Fibrous	Components		Asbestos Fibers
			% Non-Fibrous		
CT-1.1 / 15026659-001 Ceiling Tile 2' x 4'	White Non-Fibrous Homogeneous	30% Cellulose 30% Glass 20% Min. Wool	20% Other		None Detected

SanAir ID / Description	Stereoscopic Appearance	% Fibrous	Components		Asbestos Fibers
			% Non-Fibrous		
CT-1.2 / 15026659-002 Ceiling Tile 2' x 4'	White Non-Fibrous Homogeneous	30% Cellulose 30% Glass 20% Min. Wool	20% Other		None Detected

SanAir ID / Description	Stereoscopic Appearance	% Fibrous	Components		Asbestos Fibers
			% Non-Fibrous		
SC -2.1 / 15026659-003 Skim Coat Plaster Ceiling	Off-White Non-Fibrous Homogeneous		100% Other		None Detected

SanAir ID / Description	Stereoscopic Appearance	% Fibrous	Components		Asbestos Fibers
			% Non-Fibrous		
SC -2.2 / 15026659-004 Skim Coat Plaster Ceiling	Off-White Non-Fibrous Homogeneous		100% Other		None Detected

SanAir ID / Description	Stereoscopic Appearance	% Fibrous	Components		Asbestos Fibers
			% Non-Fibrous		
SC -2.3 / 15026659-005 Skim Coat Plaster Ceiling	Off-White Non-Fibrous Homogeneous		100% Other		None Detected

SanAir ID / Description	Stereoscopic Appearance	% Fibrous	Components		Asbestos Fibers
			% Non-Fibrous		
BP-3.1 / 15026659-006 Brown Coat Plaster Ceiling	Brown Non-Fibrous Homogeneous		100% Other		None Detected

SanAir ID / Description	Stereoscopic Appearance	% Fibrous	Components		Asbestos Fibers
			% Non-Fibrous		
BP-3.2 / 15026659-007 Brown Coat Plaster Ceiling	Brown Non-Fibrous Homogeneous		100% Other		None Detected

Certification

Signature: *Sandra Sobrino*
Date: 8/29/2015

Reviewed: *Sandra Sobrino*
Date: 8/29/2015



SanAir Technologies Laboratory, Inc.

1551 Oakbridge Drive, Suite B, Powhatan, VA 23139
804.897.1177 Toll Free: 888.895.1177 Fax: 804.897.0070
Web: <http://www.sanair.com> E-mail: iaq@sanair.com

SanAir ID Number

15026659

FINAL REPORT

Name: HDH Technical, Inc.
Address: P.O. Box 6158
Christiansburg, VA 24068

Project Number:
P.O. Number:
Project Name: 113 E. Beverley St. Staunton, VA

Collected Date: 8/28/2015
Received Date: 8/29/2015 11:30:00 AM
Report Date: 8/29/2015 2:23:18 PM
Analyst: Sobrino, Sandra

Asbestos Bulk PLM EPA 600/R-93/116

SanAir ID / Description	Stereoscopic Appearance	% Fibrous	Components		Asbestos Fibers
			% Non-Fibrous		
BP-3.3 / 15026659-008 Brown Coat Plaster Ceiling	Brown Non-Fibrous Homogeneous		100%	Other	None Detected

SanAir ID / Description	Stereoscopic Appearance	% Fibrous	Components		Asbestos Fibers
			% Non-Fibrous		
SR-4.1 / 15026659-009 Sheetrock	White Non-Fibrous Homogeneous	2% Cellulose	98%	Other	None Detected

SanAir ID / Description	Stereoscopic Appearance	% Fibrous	Components		Asbestos Fibers
			% Non-Fibrous		
SR-4.2 / 15026659-010 Sheetrock	White Non-Fibrous Homogeneous	2% Cellulose	98%	Other	None Detected

SanAir ID / Description	Stereoscopic Appearance	% Fibrous	Components		Asbestos Fibers
			% Non-Fibrous		
CF-5.1 / 15026659-011 Ceiling Filler	White Non-Fibrous Homogeneous		100%	Other	None Detected

SanAir ID / Description	Stereoscopic Appearance	% Fibrous	Components		Asbestos Fibers
			% Non-Fibrous		
CF-5.2 / 15026659-012 Ceiling Filler	White Non-Fibrous Homogeneous		100%	Other	None Detected

SanAir ID / Description	Stereoscopic Appearance	% Fibrous	Components		Asbestos Fibers
			% Non-Fibrous		
SC-6.1 / 15026659-013 Skim Coat - Plaster Wall	White Non-Fibrous Homogeneous		100%	Other	None Detected

SanAir ID / Description	Stereoscopic Appearance	% Fibrous	Components		Asbestos Fibers
			% Non-Fibrous		
SC-6.2 / 15026659-014 Skim Coat - Plaster Wall	White Non-Fibrous Homogeneous		100%	Other	None Detected

Certification

Signature: *Sandra Sobrino*
Date: 8/29/2015

Reviewed: *Sandra Sobrino*
Date: 8/29/2015



SanAir Technologies Laboratory, Inc.

1551 Oakbridge Drive, Suite B, Powhatan, VA 23139
804.897.1177 Toll Free: 888.895.1177 Fax: 804.897.0070
Web: <http://www.sanair.com> E-mail: iaq@sanair.com

SanAir ID Number

15026659

FINAL REPORT

Name: HDH Technical, Inc.
Address: P.O. Box 6158
Christiansburg, VA 24068

Project Number:
P.O. Number:
Project Name: 113 E. Beverley St. Staunton, VA

Collected Date: 8/28/2015
Received Date: 8/29/2015 11:30:00 AM
Report Date: 8/29/2015 2:23:18 PM
Analyst: Sobrino, Sandra

Asbestos Bulk PLM EPA 600/R-93/116

SanAir ID / Description	Stereoscopic Appearance	% Fibrous	Components		Asbestos Fibers
			% Non-Fibrous		
BP-7.1 / 15026659-015 Brown Coat - Plaster Wall	Brown Non-Fibrous Homogeneous		100% Other		None Detected
BP-7.2 / 15026659-016 Brown Coat - Plaster Wall	Brown Non-Fibrous Homogeneous		100% Other		None Detected
SR - 8.1 / 15026659-017 Sheetrock	White Non-Fibrous Homogeneous	2% Cellulose	98% Other		None Detected
SR - 8.2 / 15026659-018 Sheetrock	White Non-Fibrous Homogeneous	2% Cellulose	98% Other		None Detected
BI- 9.1 / 15026659-019 Blown- In Insulation	Salmon Fibrous Homogeneous	100% Glass	< 1% Other		None Detected
BI- 9.2 / 15026659-020 Blown- In Insulation	Salmon Fibrous Homogeneous	100% Glass	< 1% Other		None Detected
CT- 10.1 / 15026659-021 Ceiling Tile	White Fibrous Homogeneous	30% Cellulose 30% Glass 20% Min. Wool	20% Other		None Detected

Certification

Signature: *Sandra Sobrino*
Date: 8/29/2015

Reviewed: *Sandra Sobrino*
Date: 8/29/2015



SanAir Technologies Laboratory, Inc.

1551 Oakbridge Drive, Suite B, Powhatan, VA 23139
804.897.1177 Toll Free: 888.895.1177 Fax: 804.897.0070
Web: <http://www.sanair.com> E-mail: iaq@sanair.com

SanAir ID Number

15026659

FINAL REPORT

Name: HDH Technical, Inc.
Address: P.O. Box 6158
Christiansburg, VA 24068

Project Number:
P.O. Number:
Project Name: 113 E. Beverley St. Staunton, VA

Collected Date: 8/28/2015
Received Date: 8/29/2015 11:30:00 AM
Report Date: 8/29/2015 2:23:18 PM
Analyst: Sobrino, Sandra

Asbestos Bulk PLM EPA 600/R-93/116

SanAir ID / Description	Stereoscopic Appearance	% Fibrous	Components		Asbestos Fibers
			% Non-Fibrous		
CT- 10.2 / 15026659-022 Ceiling Tile	White Fibrous Homogeneous	30% Cellulose 30% Glass 20% Min. Wool	20% Other		None Detected
FT- 11.1 / 15026659-023 Floor Tile - 12' x 12'	White Non-Fibrous Homogeneous		100% Other		None Detected
FT- 11.2 / 15026659-024 Floor Tile - 12' x 12'	White Non-Fibrous Homogeneous		100% Other		None Detected
ES -12.1 / 15026659-025 End Sealer	White Non-Fibrous Homogeneous		100% Other		None Detected
ES -12.2 / 15026659-026 End Sealer	White Non-Fibrous Homogeneous		100% Other		None Detected
SC - 13.1 / 15026659-027 Skim Coat Ceiling	White Non-Fibrous Homogeneous		100% Other		None Detected
SC - 13.2 / 15026659-028 Skim Coat Ceiling	White Non-Fibrous Homogeneous		100% Other		None Detected

Certification

Signature: *Sandra Sobrino*
Date: 8/29/2015

Reviewed: *Sandra Sobrino*
Date: 8/29/2015



SanAir Technologies Laboratory, Inc.

1551 Oakbridge Drive, Suite B, Powhatan, VA 23139
804.897.1177 Toll Free: 888.895.1177 Fax: 804.897.0070
Web: http://www.sanair.com E-mail: iaq@sanair.com

SanAir ID Number

15026659

FINAL REPORT

Name: HDH Technical, Inc.
Address: P.O. Box 6158
Christiansburg, VA 24068

Project Number:
P.O. Number:
Project Name: 113 E. Beverley St. Staunton, VA

Collected Date: 8/28/2015
Received Date: 8/29/2015 11:30:00 AM
Report Date: 8/29/2015 2:23:18 PM
Analyst: Sobrino, Sandra

Asbestos Bulk PLM EPA 600/R-93/116

SanAir ID / Description	Stereoscopic Appearance	% Fibrous	Components		Asbestos Fibers
			% Non-Fibrous		
BP-14.1 / 15026659-029 Brown Plaster Ceiling	Brown Non-Fibrous Homogeneous		100% Other		None Detected

SanAir ID / Description	Stereoscopic Appearance	% Fibrous	Components		Asbestos Fibers
			% Non-Fibrous		
BP-14.2 / 15026659-030 Brown Plaster Ceiling	Brown Non-Fibrous Homogeneous		100% Other		None Detected

SanAir ID / Description	Stereoscopic Appearance	% Fibrous	Components		Asbestos Fibers
			% Non-Fibrous		
EI - 15.1 / 15026659-031 Blown - In Insulation	White Fibrous Homogeneous	100% Glass	< 1% Other		None Detected

SanAir ID / Description	Stereoscopic Appearance	% Fibrous	Components		Asbestos Fibers
			% Non-Fibrous		
BI - 15.2 / 15026659-032 Blown - In Insulation	White Fibrous Homogeneous	100% Glass	< 1% Other		None Detected

SanAir ID / Description	Stereoscopic Appearance	% Fibrous	Components		Asbestos Fibers
			% Non-Fibrous		
FT-16.1 / 15026659-033 Floor Tile -12" x 12", Floor Tile	Pink Non-Fibrous Homogeneous		100% Other		None Detected
FT-16.1 / 15026659-033 Floor Tile -12" x 12", Mastic	Yellow Non-Fibrous Homogeneous		100% Other		None Detected

SanAir ID / Description	Stereoscopic Appearance	% Fibrous	Components		Asbestos Fibers
			% Non-Fibrous		
FT-16.2 / 15026659-034 Floor Tile -12" x 12"	Pink Non-Fibrous Homogeneous		100% Other		None Detected

Certification

Signature: *Sandra Sobrino*
Date: 8/29/2015

Reviewed: *Sandra Sobrino*
Date: 8/29/2015



SanAir Technologies Laboratory, Inc.

1551 Oakbridge Drive, Suite B, Powhatan, VA 23139
804.897.1177 Toll Free: 888.895.1177 Fax: 804.897.0070
Web: <http://www.sanair.com> E-mail: iaq@sanair.com

SanAir ID Number

15026659

FINAL REPORT

Name: HDH Technical, Inc.
Address: P.O. Box 6158
Christiansburg, VA 24068

Project Number:
P.O. Number:
Project Name: 113 E. Beverley St. Staunton, VA

Collected Date: 8/28/2015
Received Date: 8/29/2015 11:30:00 AM
Report Date: 8/29/2015 2:23:18 PM
Analyst: Sobrino, Sandra

Asbestos Bulk PLM EPA 600/R-93/116

SanAir ID / Description	Stereoscopic Appearance	% Fibrous	Components		Asbestos Fibers
			% Non-Fibrous		
FT-17.1 / 15026659-035 Floor Tile -12" x 12", Floor Tile	Pink Non-Fibrous Homogeneous		100%	Other	None Detected
FT-17.1 / 15026659-035 Floor Tile -12" x 12", Mastic	Yellow Non-Fibrous Homogeneous		100%	Other	None Detected

SanAir ID / Description	Stereoscopic Appearance	% Fibrous	Components		Asbestos Fibers
			% Non-Fibrous		
FT-17.2 / 15026659-036 Floor Tile -12" x 12", Floor Tile	Pink Non-Fibrous Homogeneous		100%	Other	None Detected
FT-17.2 / 15026659-036 Floor Tile -12" x 12", Mastic	Yellow Non-Fibrous Homogeneous		100%	Other	None Detected

SanAir ID / Description	Stereoscopic Appearance	% Fibrous	Components		Asbestos Fibers
			% Non-Fibrous		
CT - 18.1 / 15026659-037 Ceiling Tile 2' x 4'	White Fibrous Homogeneous	30% 30% 20%	Cellulose Glass Min. Wool	20% Other	None Detected

SanAir ID / Description	Stereoscopic Appearance	% Fibrous	Components		Asbestos Fibers
			% Non-Fibrous		
CT - 18.2 / 15026659-038 Ceiling Tile 2' x 4'	White Fibrous Homogeneous	30% 30% 20%	Cellulose Glass Min. Wool	20% Other	None Detected

SanAir ID / Description	Stereoscopic Appearance	% Fibrous	Components		Asbestos Fibers
			% Non-Fibrous		
CT - 18.3 / 15026659-039 Ceiling Tile 2' x 4'	White Fibrous Homogeneous	30% 30% 20%	Cellulose Glass Min. Wool	20% Other	None Detected

SanAir ID / Description	Stereoscopic Appearance	% Fibrous	Components		Asbestos Fibers
			% Non-Fibrous		
FT-91.1 / 15026659-040 Floor Tile 12 x12, Floor Tile	Tan Non-Fibrous Homogeneous		100%	Other	None Detected
FT-91.1 / 15026659-040 Floor Tile 12 x12, Mastic	Yellow Non-Fibrous Homogeneous		100%	Other	None Detected

Certification

Signature: *Sandra Sobrino*
Date: 8/29/2015

Reviewed: *Sandra Sobrino*
Date: 8/29/2015



SanAir Technologies Laboratory, Inc.

1551 Oakbridge Drive, Suite B, Powhatan, VA 23139
804.897.1177 Toll Free: 888.895.1177 Fax: 804.897.0070
Web: <http://www.sanair.com> E-mail: iaq@sanair.com

SanAir ID Number

15026659

FINAL REPORT

Name: HDH Technical, Inc.
Address: P.O. Box 6158
Christiansburg, VA 24068

Project Number:
P.O. Number:
Project Name: 113 E. Beverley St. Staunton, VA

Collected Date: 8/28/2015
Received Date: 8/29/2015 11:30:00 AM
Report Date: 8/29/2015 2:23:18 PM
Analyst: Sobrino, Sandra

Asbestos Bulk PLM EPA 600/R-93/116

SanAir ID / Description	Stereoscopic Appearance	% Fibrous	Components		Asbestos Fibers
			% Non-Fibrous		
FT-19.2 / 15026659-041 Floor Tile 12 x12, Floor Tile	Tan Non-Fibrous Homogeneous		100% Other		None Detected
FT-19.2 / 15026659-041 Floor Tile 12 x12, Mastic	Yellow Non-Fibrous Homogeneous		100% Other		None Detected

SanAir ID / Description	Stereoscopic Appearance	% Fibrous	Components		Asbestos Fibers
			% Non-Fibrous		
CT - 20.1 / 15026659-042 Ceiling Tile 4'x2'	White Fibrous Homogeneous	30% Cellulose 30% Glass 20% Min. Wool	20% Other		None Detected

SanAir ID / Description	Stereoscopic Appearance	% Fibrous	Components		Asbestos Fibers
			% Non-Fibrous		
CT - 20.2 / 15026659-043 Ceiling Tile 4'x2'	White Fibrous Homogeneous	30% Cellulose 30% Glass 20% Min. Wool	20% Other		None Detected

SanAir ID / Description	Stereoscopic Appearance	% Fibrous	Components		Asbestos Fibers
			% Non-Fibrous		
SC - 21.1 / 15026659-044 Skim Coat Plaster	White Non-Fibrous Homogeneous		100% Other		None Detected

SanAir ID / Description	Stereoscopic Appearance	% Fibrous	Components		Asbestos Fibers
			% Non-Fibrous		
SC - 21.2 / 15026659-045 Skim Coat Plaster	White Non-Fibrous Homogeneous		100% Other		None Detected

SanAir ID / Description	Stereoscopic Appearance	% Fibrous	Components		Asbestos Fibers
			% Non-Fibrous		
BP - 22.1 / 15026659-046 Brown Coat Plaster					Not Submitted

Certification

Signature: *Sandra Sobrino*
Date: 8/29/2015

Reviewed: *Sandra Sobrino*
Date: 8/29/2015



SanAir Technologies Laboratory, Inc.

1551 Oakbridge Drive, Suite B, Powhatan, VA 23139
804.897.1177 Toll Free: 888.895.1177 Fax: 804.897.0070
Web: <http://www.sanair.com> E-mail: iaq@sanair.com

SanAir ID Number

15026659

FINAL REPORT

Name: HDH Technical, Inc.
Address: P.O. Box 6158
Christiansburg, VA 24068

Project Number:
P.O. Number:
Project Name: 113 E. Beverley St. Staunton, VA

Collected Date: 8/28/2015
Received Date: 8/29/2015 11:30:00 AM
Report Date: 8/29/2015 2:23:18 PM
Analyst: Sobrino, Sandra

Asbestos Bulk PLM EPA 600/R-93/116

SanAir ID / Description	Stereoscopic Appearance	Components		Asbestos Fibers
		% Fibrous	% Non-Fibrous	
BP - 22.2 / 15026659-047 Brown Coat Plaster				Not Submitted

SanAir ID / Description	Stereoscopic Appearance	Components		Asbestos Fibers
		% Fibrous	% Non-Fibrous	
SR-23.1 / 15026659-048 Sheetrock Judge	Grey Non-Fibrous Homogeneous		100% Other	None Detected

SanAir ID / Description	Stereoscopic Appearance	Components		Asbestos Fibers
		% Fibrous	% Non-Fibrous	
SR-23.2 / 15026659-049 Sheetrock Judge	Grey Non-Fibrous Homogeneous		100% Other	None Detected

SanAir ID / Description	Stereoscopic Appearance	Components		Asbestos Fibers
		% Fibrous	% Non-Fibrous	
CT-24.1 / 15026659-050 Ceiling Tile 4' x 2'	White Fibrous Homogeneous	30% Cellulose 30% Glass 20% Min. Wool	20% Other	None Detected

SanAir ID / Description	Stereoscopic Appearance	Components		Asbestos Fibers
		% Fibrous	% Non-Fibrous	
CT-24.2 / 15026659-051 Ceiling Tile 4' x 2'	White Fibrous Homogeneous	30% Cellulose 30% Glass 20% Min. Wool	20% Other	None Detected

SanAir ID / Description	Stereoscopic Appearance	Components		Asbestos Fibers
		% Fibrous	% Non-Fibrous	
SL - 25.1 / 15026659-052 Sheet Laminate Bathroom	Tan Non-Fibrous Homogeneous	20% Cellulose	80% Other	None Detected

SanAir ID / Description	Stereoscopic Appearance	Components		Asbestos Fibers
		% Fibrous	% Non-Fibrous	
SL - 25.2 / 15026659-053 Sheet Laminate Bathroom	Tan Non-Fibrous Homogeneous	20% Cellulose	80% Other	None Detected

Certification

Signature: *Sandra Sobrino*
Date: 8/29/2015

Reviewed: *Sandra Sobrino*
Date: 8/29/2015



SanAir Technologies Laboratory, Inc.

1551 Oakbridge Drive, Suite B, Powhatan, VA 23139
804.897.1177 Toll Free: 888.895.1177 Fax: 804.897.0070
Web: <http://www.sanair.com> E-mail: iaq@sanair.com

SanAir ID Number

15026659

FINAL REPORT

Name: HDH Technical, Inc.
Address: P.O. Box 6158
Christiansburg, VA 24068

Project Number:
P.O. Number:
Project Name: 113 E. Beverley St. Staunton, VA

Collected Date: 8/28/2015
Received Date: 8/29/2015 11:30:00 AM
Report Date: 8/29/2015 2:23:18 PM
Analyst: Sobrino, Sandra

Asbestos Bulk PLM EPA 600/R-93/116

SanAir ID / Description	Stereoscopic Appearance	% Fibrous	Components		Asbestos Fibers
			% Non-Fibrous		
SR - 26.1 / 15026659-054 Sheetrock - Main Entrance	Grey Non-Fibrous Homogeneous		100%	Other	None Detected
SR - 26.2 / 15026659-055 Sheetrock - Main Entrance	Grey Non-Fibrous Homogeneous		100%	Other	None Detected
JC - 27.1 / 15026659-056 Joint Compound- Main Entrance	White Non-Fibrous Homogeneous		100%	Other	None Detected
JC - 27.2 / 15026659-057 Joint Compound- Main Entrance	White Non-Fibrous Homogeneous		100%	Other	None Detected
SC - 28.1 / 15026659-058 Skim Coat Plaster Ceiling	White Non-Fibrous Homogeneous		100%	Other	None Detected
SC - 28.2 / 15026659-059 Skim Coat Plaster Ceiling	White Non-Fibrous Homogeneous		100%	Other	None Detected
BP- 29.1 / 15026659-060 Brown Coat Plaster Ceiling	Brown Non-Fibrous Homogeneous		100%	Other	None Detected

Certification

Signature: *Sandra Sobrino*
Date: 8/29/2015

Reviewed: *Sandra Sobrino*
Date: 8/29/2015



SanAir Technologies Laboratory, Inc.

1551 Oakbridge Drive, Suite B, Powhatan, VA 23139
804.897.1177 Toll Free: 888.895.1177 Fax: 804.897.0070
Web: <http://www.sanair.com> E-mail: iaq@sanair.com

SanAir ID Number

15026659

FINAL REPORT

Name: HDH Technical, Inc.
Address: P.O. Box 6158
Christiansburg, VA 24068

Project Number:
P.O. Number:
Project Name: 113 E. Beverley St. Staunton, VA

Collected Date: 8/28/2015
Received Date: 8/29/2015 11:30:00 AM
Report Date: 8/29/2015 2:23:18 PM
Analyst: Sobrino, Sandra

Asbestos Bulk PLM EPA 600/R-93/116

SanAir ID / Description	Stereoscopic Appearance	% Fibrous	Components		Asbestos Fibers
			% Non-Fibrous		
BP - 29.2 / 15026659-061 Brown Coat Plaster Ceiling	Brown Non-Fibrous Homogeneous		100% Other		None Detected

SanAir ID / Description	Stereoscopic Appearance	% Fibrous	Components		Asbestos Fibers
			% Non-Fibrous		
SC - 30.1 / 15026659-062 Skim Coat Plaster Ceiling - Sheriff's Office	White Non-Fibrous Homogeneous		100% Other		None Detected

SanAir ID / Description	Stereoscopic Appearance	% Fibrous	Components		Asbestos Fibers
			% Non-Fibrous		
SC- 30.2 / 15026659-063 Skim Coat Plaster Ceiling - Sheriff's Office	White Non-Fibrous Homogeneous		100% Other		None Detected

SanAir ID / Description	Stereoscopic Appearance	% Fibrous	Components		Asbestos Fibers
			% Non-Fibrous		
CT- 32.1 / 15026659-064 Ceiling Tile 4' x 2' - Basement	White Fibrous Homogeneous	30% 30%	Cellulose Glass	20% Other 20% Min. Wool	None Detected

SanAir ID / Description	Stereoscopic Appearance	% Fibrous	Components		Asbestos Fibers
			% Non-Fibrous		
CT - 32.2 / 15026659-065 Ceiling Tile 4' x 2' - Basement	White Fibrous Homogeneous	30% 30%	Cellulose Glass	20% Other 20% Min. Wool	None Detected

SanAir ID / Description	Stereoscopic Appearance	% Fibrous	Components		Asbestos Fibers
			% Non-Fibrous		
SR - 33.1 / 15026659-066 Sheetrock - Basement	Grey Non-Fibrous Homogeneous	2%	Cellulose	98% Other	None Detected

SanAir ID / Description	Stereoscopic Appearance	% Fibrous	Components		Asbestos Fibers
			% Non-Fibrous		
SR- 33.2 / 15026659-067 Sheetrock - Basement	Grey Non-Fibrous Homogeneous	2%	Cellulose	98% Other	None Detected

Certification

Signature: *Sandra Sobrino*
Date: 8/29/2015

Reviewed: *Sandra Sobrino*
Date: 8/29/2015



SanAir Technologies Laboratory, Inc.

1551 Oakbridge Drive, Suite B, Powhatan, VA 23139
804.897.1177 Toll Free: 888.895.1177 Fax: 804.897.0070
Web: <http://www.sanair.com> E-mail: iaq@sanair.com

SanAir ID Number

15026659

FINAL REPORT

Name: HDH Technical, Inc.
Address: P.O. Box 6158
Christiansburg, VA 24068

Project Number:
P.O. Number:
Project Name: 113 E. Beverley St. Staunton, VA

Collected Date: 8/28/2015
Received Date: 8/29/2015 11:30:00 AM
Report Date: 8/29/2015 2:23:18 PM
Analyst: Sobrino, Sandra

Asbestos Bulk PLM EPA 600/R-93/116

SanAir ID / Description	Stereoscopic Appearance	% Fibrous	Components		Asbestos Fibers
			% Non-Fibrous		
BP - 34.1 / 15026659-068 Skim Coat Plaster Wall	White Non-Fibrous Homogeneous		100%	Other	None Detected

SanAir ID / Description	Stereoscopic Appearance	% Fibrous	Components		Asbestos Fibers
			% Non-Fibrous		
BP - 34.2 / 15026659-069 Skim Coat Plaster Wall	White Non-Fibrous Homogeneous		100%	Other	None Detected

SanAir ID / Description	Stereoscopic Appearance	% Fibrous	Components		Asbestos Fibers
			% Non-Fibrous		
BP- 35.1 / 15026659-070 Brown Coat Plaster Wall	Brown Non-Fibrous Homogeneous		100%	Other	None Detected

SanAir ID / Description	Stereoscopic Appearance	% Fibrous	Components		Asbestos Fibers
			% Non-Fibrous		
BP- 35.2 / 15026659-071 Brown Coat Plaster Wall	Brown Non-Fibrous Homogeneous		100%	Other	None Detected

SanAir ID / Description	Stereoscopic Appearance	% Fibrous	Components		Asbestos Fibers
			% Non-Fibrous		
BP-31.1 / 15026659-072 Brown Plaster Ceiling Sheriff's Office	Brown Non-Fibrous Homogeneous		100%	Other	None Detected

SanAir ID / Description	Stereoscopic Appearance	% Fibrous	Components		Asbestos Fibers
			% Non-Fibrous		
BP-31.2 / 15026659-073 Brown Plaster Ceiling Sheriff's Office	Brown Non-Fibrous Homogeneous		100%	Other	None Detected

Certification

Signature: *Sandra Sobrino*
Date: 8/29/2015

Reviewed: *Sandra Sobrino*
Date: 8/29/2015

Disclaimer

The final report cannot be reproduced, except in full, without written authorization from SanAir. Fibers smaller than 5 microns cannot be seen with this method due to scope limitations. The accuracy of the results is dependent upon the client's sampling procedure and information provided to the laboratory by the client. SanAir assumes no responsibility for the sampling procedure and will provide evaluation reports based solely on the sample and information provided by the client. This report may not be used by the client to claim product endorsement by NVLAP or any other agency of the U.S. government.

For NY state samples, method EPA 600/M4-82-020 is performed.

Polarized- light microscopy is not consistently reliable in detecting asbestos in floor covering and similar non-friable organically bound materials. Quantitative transmission electron microscopy is currently the only method that can be used to determine if this material can be considered or treated as non-asbestos containing.

NY ELAP lab ID 11983



SanAir Technologies Laboratory, Inc.

1551 Oakbridge Drive, Suite B, Powhatan, VA 23139
804.897.1177 Toll Free: 888.895.1177 Fax: 804.897.0070
Web: <http://www.sanair.com> E-mail: iaq@sanair.com

HDH Technical, Inc.
P.O. Box 6158
Christiansburg, VA 24068

August 29, 2015

SanAir ID # 15026659
Project Name: 113 E. Beverley St. Staunton, VA
Project Number:

Dear Lesa Smith,

We at SanAir would like to thank you for the work you recently submitted. The 73 sample(s) were received on Saturday, August 29, 2015 via Drop Box. The final report(s) is enclosed for the following sample(s): CT-1.1, CT-1.2, SC -2.1, SC -2.2, SC -2.3, BP-3.1, BP-3.2, BP-3.3, SR-4.1, SR-4.2, CF-5.1, CF-5.2, SC-6.1, SC-6.2, BP-7.1, BP-7.2, SR - 8.1, SR - 8.2, BI- 9.1, BI- 9.2, CT- 10.1, CT- 10.2, FT- 11.1, FT- 11.2, ES -12.1, ES -12.2, SC - 13.1, SC - 13.2, BP-14.1, BP-14.2, BI - 15.1, BI - 15.2, FT-16.1, FT-16.2, FT-17.1, FT-17.2, CT - 18.1, CT - 18.2, CT - 18.3, FT-91.1, FT-19.2, CT - 20.1, CT - 20.2, SC - 21.1, SC - 21.2, SR-23.1, SR-23.2, CT-24.1, CT-24.2, SL - 25.1, SL - 25.2, SR - 26.1, SR - 26.2, JC - 27.1, JC - 27.2, SC - 28.1, SC - 28.2, BP- 29.1, BP - 29.2, SC - 30.1, SC- 30.2, CT- 32.1, CT - 32.2, SR - 33.1, SR- 33.2, BP - 34.1, BP - 34.2, BP- 35.1, BP- 35.2, BP-31.1, BP-31.2. The following sample(s) were unusable and were not tested: BP - 22.1, BP - 22.2.

These results only pertain to this job and should not be used in the interpretation of any other job. This report is only complete in its entirety. Refer to the listing below of the pages included in a complete final report.

Sincerely,

Sandra Sobrino
Asbestos & Materials Laboratory Manager
SanAir Technologies Laboratory

Final Report Includes:
- Cover Letter
- Analysis Pages
- Disclaimers and Additional Information

sample conditions:
71 sample(s) in Good condition 2 sample(s) in Sample Not Received condition

Photos

**Courthouse
113 East Beverley Street
Staunton, VA**



NONE OF THE SUSPECT MATERIALS SAMPLED ON THE INTERIOR OF THIS STRUCTURE WERE IDENTIFIED TO BE ASBESTOS CONTAINING BY THE LABORATORY.

Applicable Licenses

DEPARTMENT OF PROFESSIONAL AND OCCUPATIONAL REGULATION
COMMONWEALTH OF VIRGINIA

EXPIRES ON
05-31-2016

9960 Mayland Dr., Suite 400, Richmond, VA 23233
Telephone: (804) 367-8500

NUMBER
3303000719

BOARD FOR ASBESTOS, LEAD, AND HOME INSPECTORS
ASBESTOS INSPECTOR LICENSE

ROBIN H LIEBAL
4659 HEAVENER RD.
RADFORD, VA 24141-0000



Jay W. DeBoer
Jay W. DeBoer, Director

ALTERATION OF THIS DOCUMENT, USE AFTER EXPIRATION, OR USE BY PERSONS OR FIRMS OTHER THAN THOSE NAMED MAY RESULT IN CRIMINAL PROSECUTION UNDER THE CODE OF VIRGINIA.

(SEE REVERSE SIDE FOR NAME AND/OR ADDRESS CHANGE)

DEPARTMENT OF PROFESSIONAL AND OCCUPATIONAL REGULATION
COMMONWEALTH OF VIRGINIA

EXPIRES ON
05-31-2016

9960 Mayland Dr., Suite 400, Richmond, VA 23233
Telephone: (804) 367-8500

NUMBER
3304000480

BOARD FOR ASBESTOS, LEAD, AND HOME INSPECTORS
ASBESTOS MANAGEMENT PLANNER LICENSE

ROBIN H LIEBAL
4659 HEAVENER RD.
RADFORD, VA 24141-0000



Jay W. DeBoer
Jay W. DeBoer, Director

ALTERATION OF THIS DOCUMENT, USE AFTER EXPIRATION, OR USE BY PERSONS OR FIRMS OTHER THAN THOSE NAMED MAY RESULT IN CRIMINAL PROSECUTION UNDER THE CODE OF VIRGINIA.

(SEE REVERSE SIDE FOR NAME AND/OR ADDRESS CHANGE)

DEPARTMENT OF PROFESSIONAL AND OCCUPATIONAL REGULATION
COMMONWEALTH OF VIRGINIA

EXPIRES ON
05-31-2016

9960 Mayland Dr., Suite 400, Richmond, VA 23233
Telephone: (804) 367-8500

NUMBER
3303003294

BOARD FOR ASBESTOS, LEAD, AND HOME INSPECTORS
ASBESTOS INSPECTOR LICENSE

RONALD PAUL BLOSE
4560 COUNT PULASKI DR
PULASKI, VA 24301



July W. DeBorja
July W. DeBorja, Director

ALTERATION OF THIS DOCUMENT, USE AFTER EXPIRATION, OR USE BY PERSONS OR FIRMS OTHER THAN THOSE NAMED MAY RESULT IN CRIMINAL PROSECUTION UNDER THE CODE OF VIRGINIA.

(SEE REVERSE SIDE FOR NAME AND/OR ADDRESS CHANGE)

DEPARTMENT OF PROFESSIONAL AND OCCUPATIONAL REGULATION
COMMONWEALTH OF VIRGINIA

EXPIRES ON
10-31-2015

9960 Mayland Dr., Suite 400, Richmond, VA 23233
Telephone: (804) 367-8500

NUMBER
3303003788

BOARD FOR ASBESTOS, LEAD, AND HOME INSPECTORS
ASBESTOS INSPECTOR LICENSE

RYAN SCOTT BLOSE
4550 COUNT PULASKI DRIVE
PULASKI, VA 24301



Jay W. DeBoer
Jay W. DeBoer Director

ALTERATION OF THIS DOCUMENT, USE AFTER EXPIRATION, OR USE BY PERSONS OR FIRMS OTHER
THAN THOSE NAMED MAY RESULT IN CRIMINAL PROSECUTION UNDER THE CODE OF VIRGINIA.

(SEE REVERSE SIDE FOR NAME AND/OR ADDRESS CHANGE)

DEPARTMENT OF PROFESSIONAL AND OCCUPATIONAL REGULATION
COMMONWEALTH OF VIRGINIA

EXPIRES ON
12-31-2015

9960 Mayland Dr., Suite 400, Richmond, VA 23233
Telephone: (804) 367-8500

NUMBER
3303004017

BOARD FOR ASBESTOS, LEAD, AND HOME INSPECTORS
ASBESTOS INSPECTOR LICENSE

ROBERT MICHAEL JONES
4659 HEAVENER ROAD
RADFORD, VA 24141



Jay W. DeBoer
Jay W. DeBoer, Director

ALTERATION OF THIS DOCUMENT, USE AFTER EXPIRATION, OR USE BY PERSONS OR FIRMS OTHER
THAN THOSE NAMED MAY RESULT IN CRIMINAL PROSECUTION UNDER THE CODE OF VIRGINIA.

(SEE REVERSE SIDE FOR NAME AND/OR ADDRESS CHANGE)